
CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Printed In USA

Illustrated Parts Manual

50” RZT VT Series Tractor

Form No. 769-05845 
(January 18, 2010)



Thank you for purchasing a Cub Cadet Zero-Turn Tractor.  It was 
carefully engineered to provide excellent performance when 
properly operated and maintained. 

All information in this manual is relative to the most recent 
product information available at the time of printing.  Please be 
aware that this Illustrated Part’s Manual may cover a range of 
product specifications for various models.

Components listed and/or illustrated in this manual may not be 
applicable to all models. We reserve the right to change product 
specifications, designs and equipment without notice and 
without incurring obligation.

Throughout this manual, all references to right (RH) and left (LH) 
are observed from the operating position.

Thank You

0637 Black

4021 Yellow (Cub Cadet)

0499 Beige (Cub Cadet)

0685 Blue (Cub Cadet)

0691 Black Jack (Cub Cadet Commercial)

To The Owner

2

Axle, Front................................................................12
Battery....................................................................... 5
Mower Deck.............................................................10
Lapbar Levers........................................................... 8
Consoles.................................................................... 4
Drive System............................................................. 7
Electrical Schematic............................................... 23
Engine, Briggs & Stratton 724 ELS Twin.......... 14-22
Engine Accessories................................................... 6
Frame........................................................................ 3
Fuel Tank................................................................... 6
Deck Lift Handle/Linkage........................................ 8

Hour Meter................................................................ 5
Labels...................................................................... 24
Muffler....................................................................... 6
PTO Switch................................................................ 5
Seat............................................................................ 4
Solenoid.................................................................... 5
Switches, Interlock................................................... 5
Throttle/Choke Control............................................ 6
Transmission............................................................. 7
Wheels, Front...........................................................12
Wheels, Rear............................................................. 7

Table of Contents

Record Product Information
To ease in ordering replacement parts, please locate the model 
plate on the equipment and record the information in the 
provided area to the right. You can locate the model plate by 
looking beneath the seat.

Model Number

Serial Number

Painted Parts
When ordering painted service parts, a four digit color suffix must be added to the part number (e.g. 783-XXXXX-0637). 
Please refer to the table below for current color codes:



3

1

5

3

8

5

10

7

3

5

2

6

9
4

Ref. Part Number Description

1. 603-04691 Frame Assembly

2. 703-05829 Drive Idler Arm

3. 710-0520 Hex Screw, 3⁄8-16 x 1.5

4. 710-3005 Hex Screw, 3⁄8-16 x 1.25

5. 712-04065 Flange Nut, 3⁄8-16

6. 732-0626 Extension Spring, .75 x 5.06

7. 936-0300 Flat Washer, .408 x .875 x .059

8. 738-04058 Shoulder Spacer, .39 x 1.0 x .7

9. 738-04162A Shoulder Spacer, .884 x .19

10. 756-04129B Idler Pulley

Frame & Drive Idler Assembly



4

Operator’s Platform

3

17

8 10 4

8

8

8

11 14 16
8

18

12
15

8

13 8
6

15

12

15

158

1

15

213

7

8

8

11 14 16

19

9

5
8

8

Ref. Part Number Description

1. 603-04564 Console Mount Bracket

2. 603-04663 Seat Frame

3. 735-04082B Foot Pad

4. 703-05373B Foot Rest

5. 736-0148 Lock Washer, 3⁄8

6. 703-06451 Console Mount Bracket

7. 703-06623 Fuel Tank Support Bracket

8. 710-04484 Hex Washer Screw, 5⁄16-18 x .750

9. 757-04098 High-Back Seat

10. 710-0604A Hex Washer Screw, 5⁄16-18 x .825

Ref. Part Number Description
11. 710-0778 Hex Washer Screw, 1⁄4-20 x 1.500

12. 710-0895 Hex Washer Screw, 1⁄4-15 x .750

13. 710-3008 Hex Screw, 5⁄16-18 x .75

14. 912-0298 Jam Nut, 1⁄4-20

15. 712-04063 Flange Lock Nut, 5⁄16-18

16. 712-04092 U-Type Nut, 1⁄4-20

17. 726-3046 Ratchet Clip, .250

18. 731-06233 RH Console

19. 731-06263 LH Console



5

Electrical

Wire Harness Shown
For Reference Only

12
8

1
17

3

11

12

8

2

15
14

9

3

16

5

13
12

8

4

6
1075

Ref. Part Number Description

1. 710-0599 Hex Screw, 1⁄4-20 x .5

2. 710-3015 Hex Screw, 1⁄4-20 x .75

3. 712-0271 Hex Nut, 1⁄4-20

4. 925-04022B Hour Meter

5. 925-04165 Double Pole Neutral Switch

6. 925-04174 PTO Switch

7. 925-04228 Ignition Switch

8. 725-04363 Interlock Switch

9. 725-04439 Solenoid

Ref. Part Number Description
10. 925-1745A Key

11. 925-1707D Battery

12. 738-04237A Shoulder Screw, #10-32 x .500

13. 726-0470 Cable Tie

14. 703-05894 Batter Hold-down

15. 731-0511 Trim Strip

16. 710-0653 Hex Screw, 1⁄4-20 x .375

17. 925-04040 Seat Switch



6

12

1811
2319

6
26

17

30

110

10
2

16

27

28 13

21

14 22
9

24

5

25 14
4 9

20

8
9

20

7

15

29

Ref. Part Number Description

1. 603-04162 Muffler Exhaust Tube, RH

2. 603-04163 Muffler Exhaust Tube, LH

3. 603-04303E Frame Assembly

4. 703-05441A Muffler Mount Bracket

5. 710-0227 Hex Washer Screw, #8-18 x .500

6. 710-04261 Hex Washer Screw, #12-16 x .50

7. 710-04379A Hex Lock Screw, 7⁄16-20 x 3.50

8. 710-0599 Hex Washer Screw, 1⁄4-20 x .500

9. 710-04683 Hex Washer Screw, 3⁄8-16 x 1.000

10. 710-3008 Hex Screw, 5⁄16-18 x .75

11. 710-3217 Machine Screw, #8-32 x .375

12. 712-0142 Hex Nut, #8-32

13. 712-0271 Sems Nut, 1⁄4-20

14. 712-04063 Flange Lock Nut, 5⁄16-18

15. 917-04552 Electric PTO Clutch

16. 721-0460 Exhaust Gasket

17. 726-0205 Hose Clamp

18. 731-04914 Throttle Control Knob

Ref. Part Number Description
19. 731-1999 Choke Plug

20. 736-0148 Lock Washer, 3⁄8

21. 936-0171 Lock Washer, 7⁄16

22. 736-0277 Flat Washer, 1.031 x 1.620 x .095

23. 746-04539 Throttle/Choke Control Cable

24. 751-0564B Muffler Deflector

25. 751-0616B Muffler

26. 751-10349 Fuel Hose

27. 951-10517A Oil Drain

28. 751-3141-14 Oil Drain Extension Hose

29. 756-04376 PTO Pulley

30. N/A Fuel Tank Assembly

— 935-0149 Fuel Tank Bushing

— 751-10442 Fuel Pick-Up Fitting

— 751-10692 Fuel Tank

— 751-10703A Fuel Cap

NS 726-0197 Cable Tie

Engine Connection



7

Rear Drive & Wheels

7 12
10

10

4

1

13

5
15

11
14
2

6
9

5 6

1
3

4

10
12

710

11

14
16

8

8

Ref. Part Number Description

1. 918-04317 Wheel Hub, 7⁄16-14 x 1.6

2. 918-04431A Transmission Assembly, LH

3. 918-04432A Transmission Assembly, RH

4. 634-04128 Wheel Assembly, 18 x 9.5 x 8

— 734-1729 Tire, 18 x 9.5 x 8

— 603-04175 Rim Assembly

— 934-0255 Valve Assembly

5. 710-0176 Hex Cap Screw, 5⁄16-18 x 2.75

6. 710-0395 Hex Cap Screw, 5⁄16-18 x 2.25

7. 710-3119 Hex Cap Screw, 3⁄8-16 x .75

Ref. Part Number Description
8. 712-04063 Hex Flange Nut, 5⁄16-18

9. 712-0459 Hex Flange Nut, 7⁄16-20

10. 712-3050 Lug Nut, 7⁄16-14

11. 714-04040 Bow-Tie Cotter Pin              

12. 936-0227 Flat Washer, .39 x 1.5 .134

13. 738-04192 Rod, .405 x 14.0

14. 747-04217C Bypass Rod

15. 750-04561 Tube, .45 x .69 x 10.2

16. 954-04043A Type A Sec V-Belt, 57.7



8

Deck Lift & Controls

51

20

42

29

4320

3
32

22 33

14

7

30

10
48

28

21 52
16

6

14

21

28

4

45
9

41

44
41

26

4

31

24

1

21

45

11

34

47

5

1020
12

29

49 50

43

26

19

64922
36

39

9

14
21

4828 20
51

42

21

16
28

35

37
15

40
1952

1321

2

32
27

46
8

18
18

38 25
17

53

23



9

Deck Lift & Controls

Ref. Part Number Description

1. 603-04160B Deck Lift Shaft Assembly

2. 603-04322 Lapbar Lever RH

3. 603-04324 Lapbar Lever LH

4. 947-04065 Brake Rod

5. 647-04099A Control Shaft

6. 703-05387B Lapbar Pivot Bracket

7. 703-05396A Brake Handle

8. 703-05414A Front Deck Hanger Bracket

9. 703-05793A Deck Lift Arm

10. 703-06096A Switch Actuator Bracket

11. 703-06169 Lift Link Plate

12. 710-0347 Hex Screw, 3/8-16 x 1.75

13. 710-0433 Hex Lock Screw, 1⁄4-20 x .62

14. 710-3005 Hex Cap Screw, 3⁄8-16 x 1.25

15. 710-3008 Hex Cap Screw, 5⁄16-18 x .75

16. 710-3180 Hex Cap Screw, 5⁄16-18 x 1.75

17. 911-0332 Clevis Pin, .50 x .78

18. 912-0206 Hex Nut, 1⁄2-13

19. 712-04063 Hex Flange Insert Lock Nut, 5⁄16-18

20. 712-04064 Hex Flange Insert Lock Nut, 1⁄4-20

21. 712-04065 Hex Flange Insert Lock Nut, 3⁄8-16

22. 912-0431 Hex Flange Lock Nut, 3⁄8-16

23. 912-3001 Jam Nut, 3⁄8-24

24. 714-04040 Bow-Tie Cotter Pin

25. 914-04023 Cotter Pin

26. 716-0106 E-Ring, .625 Dia.

27. 720-0311 Handle Grip

Ref. Part Number Description
28. 723-04035 Rod End

29. 727-04141 Damper Cylinder

30. 731-04735 Handle Grip

31. 731-05732 Spacer, .62 x 1.0

32. 731-05882 Hand Grip

33. 932-0334 Compression Spring

34. 732-0874 Torsion Spring

35. 736-0270 Bell Washer, .265 x .75 x .062

36. 936-0272 Flat Washer, .51 x 1.0 x .06

37. 936-0275 Flat Washer, .344 x .688 x .065

38. 736-3019 Flat Washer, .531 x 1.062 x .134

39. 738-0143 Shoulder Screw, .498 x .340 x 3⁄8-16

40. 938-0296 Shoulder Screw, .437 x .268 x 5⁄16-18

41. 938-0507B Shoulder Screw, .5 x .434 x 3⁄8-16

42. 938-0572 Shoulder Screw, .374 x 1.16 x 1⁄4-20

43. 938-0974 Shoulder Screw, .375 x .38 x 1⁄4-20

44. 941-0225 Hex Flange Bearing

45. 741-3074 Flange Bearing, .626 x .938 x .344

46. 747-04401A Deck Front Hanger Rod

47. 747-04637 Deck Lift Handle Rod

48. 747-05057 Lapbar Control Rod

49. 948-0227A Hex Flange Bearing

50. 748-04169A Control Hub

51. 750-04676 Spacer, .385 x .630 x .75

52. 750-04776 Spacer, .380 x .625 x .265

53. 732-04420 Torsion Spring



10

Mower Deck

3

35

20
3423

9264

21

11

37

8

8

29

13
31

36

2

36

17

40

46

43

42
44

44

42

45

41
8

29
36

11

22

30

16

15 16

6

28

7

19
14

33 17

10

12
16 10

17
33

17

33

11

10

39

18 25

32

1

16

24
16

27

5

2

2

38



11

Mower Deck

Ref. Part Number Description

1. 903-04328A Deck Housing

2. 918-04126B Spindle Assembly

3. 631-04070A Discharge Chute Assembly

4. 683-0254B Deck Hanger Bracket

5. 703-05825B Idler Arm

6. 703-3279 Stop Bracket

7. 703-3511A Finger Guard

8. 710-0347 Hex Cap Screw, 3⁄8-16 x 1.75

9. 710-0528 Hex Cap Screw, 5⁄16-18 x 1.25

10. 710-0599 Hex Washer Head Screw, 1⁄4-20 x .5

11. 710-04484 Hex Washer Head Screw, 5⁄16-18 x .750

12. 783-04415 Skirt, RH

13. 710-3005 Hex Cap Screw, 3⁄8-16 x 1.25

14. 710-04095 Carriage Screw, 3⁄8-16 x 1.0

15. 710-3178 Carriage Screw, 3⁄8-16 x .75

16. 712-04065 Hex Insert Flange Lock Nut, 3⁄8-16

17. 712-0417A Hex Flange Nut, 5⁄8-18

18. 912-0431 Hex Flange Lock Nut, 3⁄8-16

19. 912-0641 Hex Nut, M16-1.5

20. 914-0470 Cotter Pin, 1⁄8 x 1.25

21. 917-04074 Deck Adjustment Gear

22. 921-04041 Water Nozzle Adapter

23. 732-04652 Compression Spring

Ref. Part Number Description
24. 732-04609 Extension Spring, .94 x 6.74

25. 734-04155 Deck Ball Wheel, 5.0

26. 936-0119 Lock Washer, 5⁄16

27. 736-0407 Bell Washer, .45 x 1.0 x .062

28. 736-0225 Internal Tooth Lock Washer, 5⁄8

29. 736-3072 Flat Washer, .38 x .93 x .110

30. 737-04003D Deck Wash Nozzle

31. 738-04162A Shoulder Spacer, .884 x .190

32. 938-3056 Shoulder Screw, .5 x 2.5 x 3⁄8-16

33. 942-04053C Blade, 2 in 1, 17.9

34. 747-1116 Deck Hanger Rod

35. 954-04044A V-Belt

36. 769-04129B Idler Pulley

37. 783-04399 Belt Cover, LH

38. 783-04400 Belt Cover, RH

39. 783-04414A Center Skirt

40. 736-0315 Flat Washer, .76 x 1.50 x .12

41. 738-1010A Spindle Shaft, 5.75

42. 941-0919 Ball Bearing

43. 748-0160A Spacer, .79 x 1.25 x .175

44. 750-1000 Spacer, .80 x 1.10 x 1.32

45. 750-1349A Spacer, .79 x 1.82 x .55

46. 756-04216 V-Type Pulley, 5.39



12

Ref. Part Number Description

1. 603-04370 Castor Wheel Bracket

2. 603-04385A Front Pivot Axle

3. 634-04321A Wheel Assembly, 13 x 5-6

— 734-04255A Tire, 13 x 5-6

4. 710-04186 Hex Lock Screw, 1⁄2-13 x 1.25 

5. 710-04652 Hex Cap Screw, 1⁄2-20 x 7.25

6. 710-0514 Hex Cap Screw, 3⁄8-16 x 1.0

7. 911-04228 Axle Shaft

8. 912-3058 Hex Insert Lock Nut, 1⁄2-13

9. 731-05500 Flange Bearing, 1.0 x 1.246

10. 936-0169 Lock Washer, 3⁄8

11. 936-0227 Flat Washer, .39 x 1.5 x .134

12. 736-0250 Flat Washer, 1.0 x 1.75 x .10

13. 937-3000 Lube Fitting, 3⁄16 Drive

14. 750-04775A Spacer, .51 x .75 x 5.825

15. 750-04792 Hub, .76 x 1.23 x .92

9

4

14

5

1

12
9

13

9
11

10
6

4

9
7

2

13

8

15

315

Front Axle



13

Seat Adjustment

3

9

5

3

28

4

3

1

7

8

10

6

Ref. Part Number Description

1. 703-06941 Seat Bracket

2. 710-04482 Hex Flange Bolt, 3⁄8-16 x .875

3. 710-04484 Hex Washer Screw, 5⁄16-18 x .750

4. 712-04063 Flange Lock Nut, 5⁄16-18

5. 732-04035 Compression Spring

6. 732-04563 Compression Spring

7. 736-0258 Flat Washer, .385 x 1.0 x .135

8. 938-0296 Shoulder Screw, .437 x .268 x 5⁄16-18

9. 783-06049 Seat Mount Bracket

10. 783-06050 Seat Adjustment Lever



14

8

252

10

9

11
250

22

750

1027

883

943

1022

12

9

7

3

358 ENGINE GASKET SET

868

177

691

524

20

163

1024

943965

415

20

1013

1017

12

4

15

742

552

616

552A

404

691

51A

51

718

3

2
1

220

615

219 221

239

Briggs & Stratton 724 ELS Twin



15

Briggs & Stratton 724 ELS Twin

24

26

28

25

27

27

741

146

16

3229

287

177

524

523525
847

45

46



16

53

654

337

635

13

798

1022

1100

7

36

35

798

5A

883
1022

1100

7

36

35

5

1023A1023

1022

1022

868

1095 VALVE GASKET SET

7

163

883

883

1022

1026
45

1026A

54

212

163

50
914

617

918

617

617

33
42

40

34

868

42
40

33
42

40

34

868

42
40

51A

51

1029

192

1029

192

Briggs & Stratton 724 ELS Twin



17

Briggs & Stratton 724 ELS Twin

387

788

240

385

276

1127

137

104

987

95

150

1128

105

1126

1124A

276

633

108

672

418

163

135

231 130

98

947

141

125

133

131

142

1124

975

51A

51

217

1169

117
117A

118A

118

628

601

187

601A

918

121 CARBURETOR OVERHAUL KIT

104

105

137

987

633

672

1124A

150 276

1124

163

51A

51



18

447

865

573

163

304

967

445

306

307

865A

447A

703

431

305
305A

197

467

968

Briggs & Stratton 724 ELS Twin



19

Briggs & Stratton 724 ELS Twin 

1070

75

332

74

216

209
211

267

265

188

222

1090

579

802

310

801

1051

783

513

309

510

697

23

165

726

1005

695

544

803

668

73

668A

1059

1119

474

877

501

526

1054

851334

635 333

877A

789

503

562

505

227

278



20

Ref. Part Number Description

1. BS-793564 Cylinder Assembly

2. BS-499585 Bushing/Seal Kit (Magneto Side)

3. BS-391086S Oil Seal (Magneto Side) +

4. BS-796307 Engine Sump

5. BS-796231 Cylinder Head (Cylinder #1)

5A. BS-796232 Cylinder Head (Cylinder #2)

7. BS-693997 Cylinder Head Gasket +&

8. BS-792185 Breather Assembly

9. BS-690937 Breather Gasket +

10. BS-697551 Screw (Breather Assembly)

11. BS-792184 Breather Tube

12. BS-697227 Crankcase Gasket + 

13. BS-793988 Screw (Cylinder Head)

15. BS-690946 Oil Drain Plug

16. BS-796237 Crankshaft

20. BS-795387 Oil Seal (PTO Side) +

22. BS-694966 Screw (Crankcase Cover/Sump)

23. BS-691053 Flywheel

24. BS-222698s Flywheel Key

25. BS-792023 Piston Assembly (Standard)

25. BS-792072 Piston Assembly (.020” Oversize)

26. BS-793561 Ring Set (Standard)

26. BS-792073 Ring Set (.020” Oversize)

27. BS-690975 Piston Pin Lock

28. BS-696581 Piston Pin

29. BS-699699 Connecting Rod

32. BS-690976 Screw (Connecting Rod)

33. BS-697576 Exhaust Valve

34. BS-792200 Intake Valve

35. BS-694865 Valve Spring (Intake)

36. BS-694865 Valve Spring (Exhaust)

40. BS-690964 Valve Retainer

42. BS-499586 Valve Keeper

45. BS-690977 Valve Tappet

46. BS-792555 Cam Gear

48. BS-698172 Short Block 

50. BS-695241 Intake Manifold

51. BS-795123 Intake Gasket +

51A. BS-690950 Intake Gasket

53. BS-690951 Stud (Carburetor)

54. BS-699816 Screw (Intake Manifold)

Ref. Part Number Description
73. BS-494439 Rotating Screen

74. BS-698425 Screw (Rotating Screen)

75. BS-691056 Washer (Flywheel)

95. BS-690718 Screw (Throttle Valve)

98. BS-699721 Idle Speed Kit

104. BS-694918 Float Hinge Pin %

105. BS-698537 Float Needle Valve

08. BS-699723 Choke Valve

117. BS-792296 Main Jet (Standard) (Left Jet)

117A. BS-842627 Main Jet (Standard) (Right Jet)

118. BS-699457 Main Jet (High Altitude) (Left Jet)

118A. BS-699733 Main Jet (High Altitude) (Right Jet)

121. BS-792455 Carburetor Overhaul Kit

125. BS-796227 Carburetor

130. BS-690993 Throttle Valve

131. BS-499805 Throttle Shaft Kit

133. BS-699724 Carburetor Float

135. BS-699729 Fuel Transfer Tube

137. BS-690994 Float Bowl Gasket %

141. BS-796228 Choke Shaft Kit

142. BS-699726 Carburetor Nozzle

146. BS-690979 Timing Key

150. BS-690995 Nozzle Gasket

163. BS-691001 Air Cleaner Gasket +%

165. BS-693148 Nut (Ring Gear)

177. BS-691031 O-Ring Seal (Dipstick)

187. 751-10349-16 Fuel Line (Cut to Required Length)

188. BS-697551 Screw (Control Bracket)

192. BS-690083 Rocker Arm Adjuster

197. BS-697820 Screw (Back Plate)

209. BS-796267 Governor Spring (Dark Green/
Purple)

211. BS-796225 Governed Idle Spring (Orange)

212. BS-695238 Throttle Link

216. BS-796229 Choke Link

217. BS-695409 Choke Return Spring

219. BS-793338 Governor Gear

220. BS-690412 Washer (Governor Gear)

221. BS-841026 Governor Cup

+ — Included in Engine Gasket Set, Key. No. 358
& — Included in Valve Gasket Set, Key No. 1095
% — Included in Carburetor Overhaul Kit, Key No. 121

Briggs & Stratton 724 ELS Twin



21

Briggs & Stratton 724 ELS Twin 

Ref. Part Number Description

222. BS-796226 Control Bracket

227. BS-796223 Governor Control Lever

231. BS-690718 Screw (Choke Valve)

239. BS-792028 Oil Pressure Switch

240. BS-691035 Fuel Filter

250. BS-690957 Breather Retainer

252. BS-794389 Oil Collector

265. BS-691024 Casing Clamp

267. BS-695134 Screw (Casing Clamp)

276. BS-695410 Sealing Washer (Fuel Solenoid) %

278. BS-792651 Washer (Governor Control Lever)

287. BS-697551 Screw (Dipstick Tube)

304. BS-796678 Blower Housing

305. BS-691005 Screw (Blower Housing)

305A. BS-790690 Screw (Blower Housing to Intake 
Elbow)

306. BS-796541 Cylinder Shield (Cylinder #2)

307. BS-697551 Screw (Cylinder Shield) (1⁄4-20 x 2⁄3)

309. BS-795121 Starter Motor

310. BS-691263 Screw (Starter Motor)

332. BS-691059 Nut (Flywheel)

333. BS-691060 Magneto Armature

334. BS-691061 Screw (Magneto Armature)

337. 759-3336 Spark Plug

358. BS-694012 Engine Gasket Set

385. BS-697551 Screw (Fuel Pump)

387. BS-808656 Fuel Pump

404. BS-690442 Washer (Governor Crank)

415. BS-794903 Plug (Oil Pressure Switch)

418. BS-795912 Carburetor Plate

431. BS-792297 Intake Elbow

445. BS-792105 Air Cleaner Cartridge Filter

447. BS-691003 Screw (Air Guide Cover) (10-24 x 7⁄16)

447A. BS-697551 Screw (Air Guide Cover)

467. BS-790697 Air Cleaner Knob

474. BS-696457 Alternator

501. BS-794360 Regulator

503. BS-691532 Starter Strap

505. BS-691029 Nut (Governor Control Lever)

510. BS-696541 Starter Drive

513. BS-692024 Drive Clutch

Ref. Part Number Description
523. BS-691036 Dipstick

524. BS-691032 Dipstick Tube Seal +

525. BS-691037 Dipstick Tube

526. BS-691129 Screw (Regulator)

544. —
Starter Armature (Service with 
Starter Motor 795121, Reference 
309)

552. BS-690552 Governor Crank Bushing

552A. BS-690553 Governor Crank Bushing

562. BS-690311 Screw (Governor Control Lever)

573. BS-790444 Back Plate

579. BS-691029 Nut (Starter Cable)

601. BS-691038 Hose Clamp (Black)

601A. BS-791850 Hose Clamp (Green)

615. BS-698290 Governor Shaft Retainer

616. BS-691045 Governor Crank

617. BS-697891 O-Ring Seal (Intake Manifold) (Red)

628. BS-697551 Screw (Fuel Pump Bracket)

633. BS-699813 Choke Seal/Throttle Shaft %

635. BS-66538s Spark Plug boot

654. BS-690958 Nut (Carburetor)

668. BS-691215 Spacer (Rotating Screen) +

668A. BS-691500 Spacer (Rotating Screen)

672. BS-690234 Carburetor Plate Gasket

691. BS-790574 Governor Shaft Seal +

695. BS-693149 Screw (Ring Gear)

697. BS-791680 Screw (Drive Cap)

703. BS-691010 Clip

718. BS-690959 Locating Pin

726. BS-499612 Ring Gear

729. BS-694123 Wire Clip

741. BS-690980 Timing Gear

742. BS-690328 E-Ring Retainer (Governor Crank)

750. BS-696999 Screw (Oil Pump Cover)

783. BS-695708 Pinion Gear

788. BS-793145 Fuel Pump Bracket

789. BS-698330 Wiring Harness

798. BS-697890 Screw (Rocker Arm)

+ — Included in Engine Gasket Set, Key. No. 358
& — Included in Valve Gasket Set, Key No. 1095
% — Included in Carburetor Overhaul Kit, Key No. 121



22

Ref. Part Number Description

801. BS-691283 Drive Cap

802. BS-691286 End Cap

803. —
Starter Housing (Service with 
Starter Motor 795121, Reference 
309)

847. BS-499602 Dipstick/Tube Assembly

851. BS-493880S Spark Plug Terminal

865. BS-691012 Air Guide Cover (Cylinder #1)

865A. BS-792286 Air Guide Cover (Valley)

868. BS-690968 Valve Seal +

877. BS-399916 Alternator Connector Wire

877A. BS-790544 Alternator Connector Wire

883. BS-690970 Exhaust Gasket +&

914. BS-691127 Screw (Rocker Cover)

918. BS-793147 Vacuum Hose

943. BS-796222 O-Ring Seal (Oil Pump Cover)

947. BS-841546 Fuel Solenoid

965. BS-796221 Oil Pump Cover

967. BS-792303 Pre-Cleaner Filter

968. BS-795120 Air Cleaner Cover

975. BS-793592 Float Bowl

987. BS-691000 Throttle Shaft Seal

1005. BS-791236 Flywheel Fan

1013. BS-690954 Oil Filter Nipple

1017. BS-796214 Oil Pump Screen

1022. BS-690971 Rocker Cover Gasket

1023. BS-793146 Rocker Cover (Cylinder #1)

1023A. BS-499600 Rocker Cover (Cylinder #2)

1024. BS-796220 Oil Pump

1026. BS-690981 Push Rod (Exhaust)

1026A. BS-690982 Push Rod (Intake)

1027. BS-696854 Oil Filter

1029. BS-690972 Rocker Arm

1036. —
Emissions Label (Available from 
a Briggs & Stratton Authorized 
Dealer)

1051. BS-691265 Retaining Ring (Starter Drive)

1054. BS-280275 Cable Tie

1059. BS-698516 Screw/Washer Kit (Alternator)

1070. BS-791680 Screw (Flywheel Fan)

1090. BS-691293 Brush Retainer

Ref. Part Number Description
1095. BS-694013 Valve Gasket Set

1100. BS-791959 Rocker Arm Pivot

1119. BS-93621 Screw (Alternator)

1124. BS-841653 O-Ring Seal (Fuel Transfer Tube)

1124A. BS-690988 O-Ring Seal (Fuel Transfer Tube)

1126. BS-690991 Screw (Fuel Transfer Tube)

1127. BS-695407 Screw (Fuel Bowl)

1128. BS-690990 Screw (Carburetor Nozzle)

1169. BS-690990 Screw (Carburetor Plate)

+ — Included in Engine Gasket Set, Key. No. 358
& — Included in Valve Gasket Set, Key No. 1095
% — Included in Carburetor Overhaul Kit, Key No. 121

Briggs & Stratton 724 ELS Twin



23

Electrical Schematic



24

TO
 R

ED
U

CE
 T

H
E 

R
IS

K 
O

F 
IN

JU
RY

, 
D

O
 N

O
T

O
PE

R
AT

E 
U

N
LE

SS
 D

IS
CH

AR
GE

 C
OV

ER
 O

R 
GR

AS
S 

CA
TC

HE
R 

IS
 IN

 IT
S 

PR
OP

ER
 P

LA
CE

.
IF

 D
A

M
A

G
ED

, 
R

EP
LA

C
E 

IM
M

ED
IA

TE
L Y

.

O
N

PARK BRAKE

CUTTING
HEIGHT

HI

LOW

O
FFP

A
V

O
ID

 S
E

R
IO

U
S

 IN
J

U
R

Y
 O

R
 D

E
AT

H

Oper ation Of This Equipm
en t M

ay Create Sparks  Th at Ca n Start Fire s Around Dry Vegetation . A Spark Arrest or M
ay Be 

Required. The Operator Should Contact Local Fi re Agencies For Law
s  Or Regulations To Fire Prevention Requirem

ents .

• 
R

ead
 T

h
e O

p
erato

r's M
anu

al.
• 

G
o

 A
cro

ss S
lo

p
es, N

o
t U

p
 A

n
d

 D
ow

n
.

• 
If M

ach
in

e S
to

p
s G

o
in

g
 U

p
h

ill,  S
to

p
 B

lad
e A

n
d

 B
ack

 
D

ow
n

 S
low

ly.
• 

A
vo

id
 S

u
dd

en
 T u

rn
s.

• 
D

o
 N

o
t M

ow
 W

h
en

 C
h

ild
ren

 O
r O

th
ers A

re A
ro

u
n

d
.

• 
N

ever C
arry C

h
ild

ren
 E

ven
 W

ith
 B

lad
es O

f f.
• 

L
o

o
k D

ow
n

 A
n

d
 B

eh
in

d
 B

e fo
re A

n
d

 W
h

ile B
ackin

g
.

• 
K

eep
 S

a fety D
evices (G

u
ard

s, S
h

ield
s,  S

w
itch

es, E
tc.)

 
In

 P
lace A

n
d

 W
o

rkin
g

.
• 

R
em

ove O
b

jects T
h

at C
o

u
ld

 B
e T

h
row

n
 B

y T
h

e B
lad

e
.

• 
D

o
 N

o
t O

p
erate U

n
it W

h
ere It C

o
u

ld
 S

lip
 O

r T
ip

.
• 

K
n

ow
 L

o
catio

n
 A

n
d

 F
u

n
ctio

n
 O

f A
ll C

o
n

tro
ls.

• 
B

e S
ure B

lades A
nd E

ngine A
re S

topped B
efore P

lacing H
ands

 
O

r Feet N
ear B

lades.
• 

B
efo

re L
eav in

g
 O

p
erato

r Po
sitio

n
, D

isen
g

ag
e B

lad
es, P

lace
 

In
 N

eu
tral, E

n
g

ag
e P

a rkin
g

 B
rake, S

h
u

t O
ff A

n
d

 R
em

ove K
ey.

• 
W

h
en

 U
sin

g
 T

h
e O

p
tio

n
al G

rass B
agg

in
g

 A
ttach

m
en

t, T
h

e
 

F
r o

n
t C

o
u

n
ter W

eig
h

t In
clu

d
ed

 W
ith

 B
a gg

er M
u

st B
e In

stalled
.

• 
D

o
 n

o
t add

 fu
el w

h
ile th

e en
g

in
e is h

o
t o

r ru
n

n
in

g
.

• 
S

top engine, discon nect spark plug before adjusting or serv icing.
• 

B
efo

re le avin
g

 o
p

erato
r's p

o
sitio

n
:

 
 

• D
isen

g
ag

e im
p

lem
en

t d
rive

.
 

 
• P

lace sp
eed

 co
n

t ro
ls in

 n
eu

tral an
d

 set p
arkin

g
 b

rak e
.

 
 

• W
a it fo

r all m
ovem

en
t to

 sto
p

.
• 

D
o

 n
o

t allow
 o

p
eratio

n
 by  u

n
train

ed
 p

erso
n

n
el.

FA
S

T

S
L

O
W

C
O

N
TA

C
T

 T
H

E
 C

U
B

 C
A

D
E

T
 C

A
R

E
 N

E
T

W
O

R
K

4
2

8
2

FO
R 

AL
L 

YO
UR

SE
RV

IC
E 

N
EE

DS

1-
80

0-
96

5-
4C

UB

77
7I

22
88

4

77
7I

22
88

5
77

7I
22

88
7

77
7X

42
17

9

77
7D

13
92

9

77
7S

33
47

1

77
7D

13
93

0

77
7I

22
48

9

77
7S

30
28

4

77
7I

22
88

8

77
7D

14
06

7

77
7D

14
06

8

77
7S

33
18

4

77
7D

13
92

4

77
7I

22
28

2

77
7S

30
50

3

77
7D

11
62

277
7D

14
20

3

Labels



Notes

25



26 Notes



27Notes



CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

  

G E N U I N E

 

 FACTORY   PARTS

To order replacement parts, call a Customer Support Representative at (800) 965-4CUB.
Locate your nearest Cub Cadet dealer at (877) 282-8684 

or visit www.cubcadet.com to find the nearest Cub Cadet dealer in your area.


